
 

Marin Municipal Water District 

Marin Municipal  Water District  

Final Draft Report 

Appendix C. Water Management 
Alternatives 
May 2023 

  



MMWD Strategic Water Supply Assessment 

 MAY 2023  

 

This page is intentionally left blank. 



 

 MAY 2023 D-i 

Contents 

Appendix C. Water Management Alternatives .................................................................................. i 

Contents ............................................................................................................................................ i 

Appendix C ................................................................................................................................... C-1 
[...]
Cost Estimate Components Low  High  

Capital Cost $111,350,000 $111,350,000 

Annual O&M Total, $/year  $7,355,000 $8,894,000 

Total Annualized Cost  $13,036,000 $14,575,000 

Yield  5000 5000 

Total Cost per AF  $2,600 $2,900 

C.5.2 Contra Costa Water District (CCWD) Intertie 

C.5.2.1 Description 

Similar to the EBMUD Intertie option, this supply option includes the purchase of water from 
the Sacramento Valley (Yuba Water). Diversion would occur at CCWD’s delta pumping plants 
and water would be conveyed through CCWD’s system. Potential temporary storage of supply 
could be achieved in Los Vaqueros Reservoir. Delivery of supplies to MMWD requires an 
advanced connection of the CCWD’s system and construction of a new pipeline across the 
San Rafael Bridge to allow MMWD to accept treated water through CCWD’s facilities. This 
option includes the cost of purchasing Yuba water, wheeling and treatment costs through 
CCWD’s facilities, construction and operation of new pump station and pipeline connecting 
CCWD system to the new San Rafael Bridge pipeline and pump station at Richmond, including 
regulatory storage and a tie-in located near the Central Marin Sanitation Agency (CMSA) plant.  



MMWD Strategic Water Supply Assessment 

C-40 MAY 2023 -C-40 

Figure C-15. Extended Pipeline to Complete Intertie with CCWD System 

 

In addition to the purchase and wheeling operations and agreements with CCWD, MMWD 
would construct a new 21 Mile pipeline to convey water from Martinez Reservoir to Richmond, 
a 6-mile San Rafael Bridge Pipeline, new Richmond pump station, and regulatory storage of 
approximately 2 MG at the Pelican Way site, an interim pump station at Pelican Way and 
pipeline connecting to MMWD near CMSA. Facilities have been sized to provide capacity for up 
to 15 mgd maximum flows. 



Appendix D. Water Management Alternatives Development 

 MAY 2023 C-41 

C.5.2.2 Yield and Costs  

A summary of the cost associated with the CCWD Intertie option is included in Table D-10. 
O&M costs include the water purchase, wheeling, treatment, and pumping costs. The “low” and 
“high” ranges are associated with uncertainty in the purchase price of water.  

It is assumed that MMWD could purchase up to 20,000 AF during a drought period and may 
take that supply over 4 years. The resulting annual dry year yield is assumed to be 5,000 AF. 

Table D-10. Planning-level cost estimate for CCWD Intertie 

Cost Estimate Components Low  High  

Capital Cost $280,434,000 $280,434,000 

Annual O&M Total, $/year  $7,355,000 $8.894,000 

Total Annualized Cost  $21,663,000 $23,202,000 

Yield  5000 5000 

Total Cost per AF  $4,300 $4,600 

C.5.3 North Bay Aqueduct (NBA) Intertie 

C.5.3.1 Description 

This intertie option considers developing an connection to the existing North Bay Aqueduct. 
Similar to the other intertie options, this supply option includes the purchase of water from the 
Sacramento Valley (Yuba Water). Diversion would occur at the NBA delta pumping plants and 
water would be conveyed through the existing NBA to Napa. Treatment would occur at Napa’s 
Jameison Water Treatment Plant (if capacity is available) or additional treatment capacity 
would be added at this location. Delivery of supplies to MMWD requires a 34 mile pipeline from 
Jameison Plant to MMWD’s system. This option includes the cost of purchasing water Yuba 
Water, wheeling costs through NBA facilities, treatment costs, and construction and operation 
of the new pipeline and pump station, including a tie-in to MMWD’s treated water system. 

 



MMWD Strategic Water Supply Assessment 

C-42 MAY 2023 -C-42 

Figure C-16. North Bay Aqueduct Intertie Concept 

 

In addition to the purchase and wheeling operations and agreements with NBA users and Napa, 
MMWD would construct a new 34 mile pipeline and build/operate (or pay for) treatment for 
approximately 5 mgd capacity. 

C.5.3.2 Yield and Costs  

A summary of the cost associated with the NBA Intertie option is included in Table D-11. O&M 
costs include the water purchase, wheeling, treatment, and pumping costs. The “low” and 
“high” ranges are associated with uncertainty in the purchase price of water.  



Appendix D. Water Management Alternatives Development 

 MAY 2023 C-43 

It is assumed that MMWD could purchase up to 20,000 AF during a drought period and may 
take that supply over 4 years. The resulting annual dry year yield is assumed to be 5,000 AF. 

Table C-11. Planning-level cost estimate for NBA Intertie 

Cost Estimate Components Low  High  

Capital Cost $346,163,000 $410,136,000 

Annual O&M Total, $/year  $6,365,000 $7,903,000 

Total Annualized Cost  $24,026,000 $28,829,000 

Yield  5000 5000 

Total Cost per AF  $4,800 $5,800 

C.5.4 San Francisco Public Utilities Commission (SFPUC) Intertie 

C.5.4.1 Description 

This intertie option considers developing a connection to the SFPUC’s system with a pipeline 
across the Golden Gate Bridge. Water would be purchased directly from SFPUC or purchased 
and exchanged in the Tuolumne River watershed, wheeled through SFPUC’s existing system, 
connected to the new Bridge pipeline, and delivered to MMWD’s southern service area. 
Treatment is assumed to occur through SFPUC’s existing treatment plants. Delivery of supplies 
to MMWD requires a 5 mile pipeline from SPFUC’s system to MMWD’s treated water 
distribution system. Since the connection would occur at the end of both SFPUC’s and MMWD’s 
systems with small diameter pipelines, the area that could be served will be limited. This option 
includes the cost of purchasing water, wheeling costs through SFPUC facilities, and construction 
and operation of the new pipeline and pump station, including a tie-in to MMWD’s treated 
water system. 

C.5.4.2 Yield and Costs  

A summary of the cost associated with the SFPUC Intertie option is included in Table D-12. 
O&M costs include the water purchase, wheeling, and pumping costs. The “low” and “high” 
ranges are associated with uncertainty in the purchase price of water.  

Due to restricted service area, it is expected that the ability to deliver would be limited to 
approximately 1,000 AFY. Discussions with SFPUC have not yet occurred and further analysis 
would be required if this alternative is advanced. 



MMWD Strategic Water Supply Assessment 

C-44 MAY 2023 -C-44 

Table C-12. Planning-level cost estimate for SFPUC Intertie  

Low  High  

Capital Cost $31,215,000 $31,215,000 

Annual O&M Total, $/year  $1,273,000 $1,580,000 

Total Annualized Cost  $2,866,000 $3,174,000 

Yield  1000 1000 

Total Cost per AF  $2,900 $3,200 

C.6 Desalination 
Four different options were developed for supplementing MMWD’s water supply using 
desalination of either brackish or seawater (Bay Water) supplies. These options are described in 
the following subsections. Note that capital costs listed for each option do not include costs for 
installation of new electrical facilities (overhead power lines, substations) that may be required 
to supply power to the desalination systems.  

C.6.1 Marin Permanent Regional Desalination Plant (MPRDP) 

C.6.1.1 Description 

In 2005/2006, MMWD, assisted by Kennedy Jenks (KJ) and Jacobs (then CH2M Hill), conducted 
a year-long pilot program that demonstrated Bay water can be desalinated to provide a 
drought-proof, supplemental drinking water supply for the residents of Marin (Kennedy Jenks 
&CH2M HILL, 2007). The pilot program included a successful public outreach component and 
provided information to support an Environmental Impact Report (EIR) that was certified by 
MMWD in 2007. Information from the pilot program was used to develop a conceptual design 
and Class V costs for a permanent 5-mgd desalination facility that could be expanded to either 
10 or 15 mgd. Capital costs (only) for these facilities were updated in 2021 (Kennedy Jenks 
&Jacobs, 2021), however these costs did not fully account for the impacts on Covid on materials 
costs and supply chain impacts resulting therefrom.  

The proposed site for the 5-, expandable to 10- or 15-mgd, facility is the 6.6-acre MMWD 
Pelican Way Storage Site in San Rafael. Although originally proposed to be located on a 
reconstructed pier at the Marin Rod and Gun Club, the onshore intake pump station was 
relocated in the 2021 study northeast of the storage site on an un-developed parking lot with 
the intake pipeline located directly east into the Bay (see Figure D-17). Brine from the 
desalination facility would be conveyed to, and blended, with secondary effluent, for discharge 
into the Bay through the Central Marin Sanitation Agency (CMSA) existing outfall.  



Appendix D. Water Management Alternatives Development 

 MAY 2023 C-45 

Figure C-17. Location of Permanent Marin Regional Desalination Plant 

 

 



MMWD Strategic Water Supply Assessment 

C-46 MAY 2023 -C-46 

Water from the North San Francisco Bay will supply the desalination plant. Bay water salinity 
ranges from 29,000 to 32,000 mg/L total dissolved solids (TDS), slightly lower than Pacific Ocean 
water (34,000 mg/L). Because of this high salinity level, a seawater-based desalination system is 
required to provide sufficient salt removal to meet MMWD’s treated water quality objectives.  

Based on the results of the 2006 pilot study, the desalination plant would comprise the 
following:  

• Intake system, consisting of passive, 1-mm screens located approximately 4,500 feet from 
shore, connected to an on-shore pump station via a 48-inch HDPE pipeline. The intake 
would be located in twelve feet of water and screens sit six feet above the seabed. Bay 
water would flow into the pump station, be pressurized and conveyed to the pretreatment 
system.  

• Pretreatment system consisting of 80-100 micron fine screens followed by a pressurized 
membrane filtration system (MFS) (either micro- or ultra-filtration) to remove particulate 
matter and selected pathogens; antiscalant dosing to prevent mineral precipitation within 
the RO membranes; and cartridge filtration to prevent any particulate matter passing 
through membrane filtration from reaching the membranes. The MFS would include 
backwash and chemical cleaning systems as well as backwash water storage and pumping 
to the CMSA outfall.  

• Reverse osmosis desalination system, comprising 1st-pass high pressure pumps, (seawater) 
RO trains and energy recovery systems; 1st-pass permeate storage. Although not 
anticipated, accommodations will be made to add a partial 2nd pass system, comprising 
feed pumps and (brackish water) RO trains. A chemical cleaning system will be provided for 
1st and/or 1st & 2nd pass RO trains.  

• Desalinated water post-treatment stabilization and disinfection systems, comprising lime 
and CO2 addition, chlorination (with contact basin) for primary disinfection; ammonia (for 
secondary disinfection), fluoride and phosphate addition.  

• Finished water storage, pumping and pipeline conveyance to connect to multiple locations 
within the existing distribution system.  

The treatment processes outlined above would produce a finished water whose quality would 
be similar in key characteristics to that of MMWD’s current potable water supply. This would 
include a TDS of less than 200 mg/L.  

The seawater desalination process will generate a brine volume that is slightly greater than the 
finished water volume with a TDS approximately two times higher than the Bay water. The 
brine will be stored and then pumped through a dedicated pipeline to a blending station 
located on the CMSA outfall pipeline where it will be blended with effluent from the CMSA 
wastewater treatment plant.  



Appendix D. Water Management Alternatives Development 

 MAY 2023 C-47 

C.6.1.2 Yield and Costs  

Water production (yield) and costs associated with this option are presented in Tables D-13 and 
D-14. Costs have been developed for the following alternative capacities:  

• 5-mgd, fixed-capacity facility 

• 5-mgd, expandable to 15-mgd, facility 

• 10-mgd, expandable to 15-mgd, facility 

• 15-mgd facility  

Low and high costs for the 5-mgd, fixed-capacity option utilize granular media filtration and 
ultrafiltration pretreatment, respectively. All other options utilize ultrafiltration pretreatment. 
Costs are Class V as defined by the American Association of Cost Engineers and have a range of 
-50% to +100%. 

Capital costs for each option do not include costs associated with any new facilities that may be 
required to supply power to desalination plant (e.g., substation, power lines).  

Table C-13. Yield and Costs for Option 1 – Marin Regional Desalination Facility: Low Costs 

Option  
5-mgd Fixed 
Capacity  

5-mgd 
Expandable  

10-mgd 
Expandable  15-mgd  

Capital Cost  $224,980,000 $246,473,000 $319,796,000 $373,393,000 

Annual O&M Cost  $11,049,000 $12,434,000 $20,474,000 $28,383,000 

Total Annualized Cost  $22,432,000 $24,903,000 $36,654,000 $47,274,000 

Yield, AFY  5,045 5,045 10,089 15,134 

Plant Cost, AFY  $4,400 $4,900 $3,600 $3,100 

Total annualized cost based on 30 years  

Table C-14. Yield and Costs for Option 1 – Marin Regional Desalination Facility: High Costs 

Option  
5-mgd Fixed 
Capacity  

5-mgd 
Expandable  

10-mgd 
Expandable  15-mgd  

Capital Cost,  $249,912,000 $273,887,000 $331,200,000 $401,069,000 

Annual O&M Cost  $11,877,000 $13,417,000 $21,756,000 $29,144,000 

Total Annualized Cost  $24,520,000 $27,273,000 $38,512,000 $49,435,000 

Yield, AFY  5,045 5,045 10,089 15,134 

Plant Cost, AFY  $4,900 $5,400 $3,800 $3,300 

Total annualized cost based on 30 years  



MMWD Strategic Water Supply Assessment 

C-48 MAY 2023 -C-48 

Costs in Tables D-13 and D-14 assume year-round operation of the desalination plant at a high 
on-line factor (90% or greater). Given the significant operating costs associated with this facility 
(particularly for energy which represents ~50% of operating costs), the facility could be (1) 
operated year round at some reduced capacity, (2) operated intermittently or (3) placed in 
some form of standby to minimize these costs. Seawater desalination plants in Australia have 
been operated in one or more of these modes given that most were constructed in response to 
a drought that ended shortly after their start-up.  

Considerations for Reduced Capacity Operations 

Advantages: 

• Reduced operating costs (energy, chemicals, labor); potentially reduced membrane 
filtration module and RO element replacement costs 

• Reduced equipment maintenance costs 

Disadvantages: 

• Reduced payback on capital investment (or another way of saying this is much higher cost 
per AF) 

• Ability to maintain proper level of training of operating staff 

• Need to prevent biological fouling in pretreatment and RO membrane systems (periodic 
renewal of preservation solutions; requirement to operate at plant at minimal capacity to 
generate desalinated water for preservation) 

• Risk of plant not performing as required when required, primarily around membrane 
system performance (capacity and/or quality) 

C.6.2 Marin Containerized Regional Desalination Plant (CRDP) 

C.6.2.1 Description 

In response to drought and declining reservoir levels, in April 2021 MMWD requested that 
Kennedy Jenks (KJ) and Jacobs investigate desalination options to augment drinking water 
supplies on an emergency basis. The investigation evaluated two options: (1) a barge-mounted 
desalination system that would be anchored off of San Rafael, desalinate Bay water and convey 
treated water to shore via a pipeline; and (2) a pre-fabricated, skid-mounted or containerized 
desalination units that would be installed at Marin Water’s Pelican Way Storage Site in 
San Rafael, receiving Bay water from an intake and pump station located on or adjacent to the 
storage site similar to the location of the permanent desalination and intake facilities described 
in Desalination Option 1 and as shown in Figure D-17 of this option. As with Option 1, treated 
[...]
location of the infrastructure and potential to generate multiple benefits. 

C.7 Water Reuse 

C.7.1 Non-Potable Recycled Water Expansion 

C.7.1.1 Description 

Non-potable use of recycled water has been practiced for the effluent flows from CMSA, SASM, 
and LGVSD. Based on the recent flow data (2019-2021), approximately 10 percent of the treated 
effluent was reused for beneficial purposes. The usage relative to the available treated effluent flow is 
limited by the extent of recycled water distribution system and recycled water users, and seasonality of 
the demand. From potential future uses identified in the previous studies, two largest reuse 
opportunities are included in this option:  

1. Extension of existing LGVSD RW distribution system to Peacock Gap golf course,  
2. A new RW production and delivery from CSMA to San Quentin Prison.  

Option 1a: LGVSD Recycled Water to Peacock Gap  

The evaluation for the extension of RW distribution system for LGVSD is ongoing as of 2022 (Peacock 
Gap Recycled Water Transmission Pipeline Project). It is assumed that the route used for the extension 
will be the South Route shown in Figure D-20. The project includes the conveyance pipeline extension 
and a recycled water storage tank. The project is expected to deliver approximately up to 285 AF of 
recycled water to the new customers.  



MMWD Strategic Water Supply Assessment 

C-58 MAY 2023 -C-58 

Figure C-20. Non-potable recycled water system conceptual map: LGVSD to Peacock Gap 

(from 09-17-2021 Agenda Packet Operations Committee – RFP PEACOCK GAP RECYCLED WATER TRANSMISSION 
PIPELINE PROJECT – PHASE I). The total length of recycled water conveyance is indic 

 

As this project is ongoing as of August 2022, the design basis for the distribution system expansion 
project is based on the RFP posted in November 2021 with supplemental information provided by 
MMWD. Capital cost for the treatment system is zero, as the recycled water treatment plant already 
exists at LGVSD and recently completed the expansion of capacity from 1.4 mgd to 5.4 mgd. O&M cost 
were estimated based on the available information of current recycled water production which includes 
ultrafiltration and chlorine disinfection. O&M cost for the secondary treatment of wastewater was 
assumed to be $500/AF.  



Appendix D. Water Management Alternatives Development 

 MAY 2023 C-59 

Option 1b: CMSA Recycled Water to San Quentin  

CSMA RW is a concept level, identified in the CMSA 2016 Recycled Water Feasibility Study as a preferred 
option and carried forward in the Water Resources Plan 2040 (RMC, 2017). Disinfected tertiary recycled 
water will be sent to the San Quentin prison as shown in Figure D-21  

Figure C-21. Non-potable recycled water system conceptual map: CSMA to San Quentin 
prison (from Water Resources Plan 2040, 2017). 

 

This project will send recycled water from CMSA to the San Quentin Prison for unrestricted non-potable 
applications. Treatment upgrade at CMSA will include microfiltration and enhanced disinfection to meet 
Title 22 disinfected tertiary standards. A recycled water storage tank will be placed within CMSA, and a 
recycled water pump station will convey recycled water at a maximum day demand of 0.20 mgd. Total 
annual demand is expected to be 154 AFY.  



MMWD Strategic Water Supply Assessment 

C-60 MAY 2023 -C-60 

C.7.1.2 Yield and Costs  

The planning-level cost estimate for the Peacock Gap non-potable reuse project (Option 1a) 
was developed based on the inputs from MMWD, with a range estimated using the ratios 
developed for other reuse alternatives. The planning-level cost estimate presented in the Water 
Resources Plan 2040 (RMC, 2017) was used for the CMSA Non-Potable Reuse (Option 1b) cost, 
which was adjusted with ENR Construction Cost Index (CCI) for the estimate year and the cost 
range developed based on the other reuse options’ cost range. Summaries of cost estimate are 
provided in Tables D-19 and D-20.  

Table C-19. Planning-level cost estimate for LGVSD-Peacock Gap Non-Potable Reuse Project 

  Low  High  

Capital Total  $13,387,000 $14,955,000 

Annual O&M Total, $/year  $296,000 $331,000 

Total Annualized Cost  $979,000 $1,094,000 

Yield  288 288 

Total Cost per AF  $3,400 $3,800 

Table C-20. Planning-level cost estimate for CMSA San Quentin Reuse Project  

  Low  High  

Capital Total  $9,389,000 $10,663,000 

Annual O&M Total, $/year  $199,000 $226,000 

Total Annualized Cost  $678,000 $770,000 

Yield  154 154 

Total Cost per AF  $4,400 $5,000 

C.7.2 Regional Indirect Potable Reuse 

C.7.2.1 Description 

The regional indirect potable reuse (IPR) concept, identified in the Water Resources Plan 2040 (RMC, 
2017) as Regional IPR, conveys secondary effluent from SASM and LGVSD via 12-inch pipelines to CMSA, 
where Advanced Water Purification Facility (AWPF) will be constructed and treat a total of 8.8 mgd 
secondary effluent to the quality suitable for IPR. The AWPF will produce 7.0 mgd of purified water, and 
a 30-inch pipeline will be constructed deliver purified water to Kent Lake. Assumed system recovery is 
80%. In this alternative analysis, the system recovery of 85% is assumed to produce 7.0 mgd of purified 
water, which translates to the AWPF intake of 8.2 mgd. The AWPF will receive secondary effluent from 
the three wastewater treatment plants (WWTPs), and treat with ultrafiltration (UF), reverse osmosis 
(RO), and advanced oxidation (AOP). Backwash and cleaning waste from UF will be sent back to the head 
of CMSA influent. Concentrate from the RO process will be discharged to the existing ocean outfall for 
CMSA. The concept of regional IPR from Water Resources Plan 2040 is shown in Figure D-22.  



Appendix D. Water Management Alternatives Development 

 MAY 2023 C-61 

Figure C-22. Regional IPR concept (from Water Resources Plan 2040, 2017) 

 

C.7.2.2 Yield and Costs  

The treatment plant sizing is based on the 7 mgd purified water production capacity, or 7,840 
AFY. Based on the currently available effluent flows shown in Table D-21 and seasonal non-
potable recycled water demand, however, there is a risk that continuing water conservation 
may result in insufficient effluent flows available to produce 7 mgd purified water during 
summer. For the preliminary evaluation, the annual potable water yield was assumed to be 90 
percent of the production capacity, or 7,056 AFY.  



MMWD Strategic Water Supply Assessment 

C-62 MAY 2023 -C-62 

Table C-21. Wastewater discharge and recycled flows 2019-2021 (mgd) 

Plant  
Permitted 
capacity (ADWF)  

Annual Average 
discharge  

Annual Average 
Recycled  

Effluent = discharge 
+ recycle  

CMSA 10 10.0 1.08 11.11 

SASM 3.6 2.41 0.02 2.43 

LGVSD 2.92 1.98 0.502 2.49 

Data Source: State of California Volumetric Annual Report of Wastewater and Recycled water 
(https://data.ca.gov/dataset/volumetric-annual-report-of-wastewater-and-recycled-water)  

The cost estimate developed in the Water Resources Plan 2040 (2017) was used for the 
planning-level cost estimate, adjusting the estimate year from October 2016 to May 2022 using 
the ENR construction cost index (CCI). The conveyance route was updated to avoid passing 
through a high elevation before discharging the purified water to Kent Lake. 

The cost range was developed using the same high to low ratio as the DPR cost estimate which 
was developed with greater detail, with the cost from the Water Resources Plan assumed as 
the average of the two estimates. A summary of cost estimate is shown in Table D-22.  

Table C-22. Planning-level cost estimate for Regional IPR Project 

  Low  High  

Capital Total  $412,410,000 $461,063,000 

Annual O&M Total, $/year  $5,949,000 $6,998,000 

Total Annualized Cost  $26,990,000 $30,521,000 

Yield, AFY  7060 7060 

Total Cost per AF  $3,800 $4,300 

C.7.3 Central Marin Sanitation Agency Direct Potable Reuse 

C.7.3.1 Description 

There are two types of direct potable reuse (DPR). Raw water augmentation DPR will provide purified 
water from wastewater treatment facility (WWTF) to immediately upstream of the water treatment 
facility (WTF) (raw water augmentation). Treated water augmentation DPR will provide purified water to 
existing water distribution system. The raw water augmentation DPR concepts to purify recycled water 
at three individual WWTFs and deliver purified water to the lakes immediately upstream of the WTF was 
considered previously in Water Resources Plan 2040 (RMC, 2017). Treated water augmentation is being 
investigated for CMSA, where purified water will be delivered to an existing water main near the CMSA 
plant (Carollo, 2022).  

For this analysis, two options are considered:  



Appendix D. Water Management Alternatives Development 

 MAY 2023 C-63 

• CMSA DPR Raw Water Augmentation, in which the treated water augmentation DPR 
concept being investigated for CMSA is modified slightly to deliver purified water to Bon 
Tempe Lake instead of the water distribution system;  

• CMSA DPR Treated Water Augmentation, in which an AWPF will be constructed at CMSA to 
meet the DPR requirements and send purified water to the potable water distribution 
system as described in the Carollo 2022 TM.  

The conceptual map for the transmission of purified water from CMSA to Bon Tempe Lake is shown in 
Figure D-23.  

Figure C-23. DPR purified water conveyance concept map 

 

Option 3A: CMSA DPR Raw Water Augmentation (modified from Carollo, 2022)  

Source water for the CMSA DPR project will be 5.7 mgd of secondary effluent from CMSA. CMSA is rated 
for 10 mgd average dry weather flow, and an average monthly discharged flow rate between 2019 and 
2021 was 10.1 mgd. The lowest discharge flow recorded during the 3-year period was 5.5 mgd in 
September 2021.  

Purified water treatment system assumed for the CMSA DPR project is shown in Figure D-24, including 
ozone/biological activated carbon (BAC), ultrafiltration (UF), reverse osmosis (RO), ultraviolet advanced 



MMWD Strategic Water Supply Assessment 

C-64 MAY 2023 -C-64 

oxidation (UV/AOP), water stabilization, and chlorine contactor. The expected feed water flow rate is 
5.7 mgd to produce 4 mgd purified water. The treatment train is developed to meet the microbial and 
chemical contaminant removal levels suggested in the draft DPR regulations as of March 2022.  

Figure C-24. DPR treatment train 

 

Concentrate from the RO process is assumed to be discharged from the existing CMSA effluent 
outfall. No additional infrastructure other than tie-in to the existing outfall was assumed. 
Purified and disinfected water will be dechlorinated and pumped to Bon Tempe Lake through a 
43,000 LF, 18-inch pipeline. The pump station will be located at CMSA.  

Option 3B: CMSA DPR Treated Water Augmentation (adapted from Carollo, 2022)  

Source water for the CMSA DPR project will be 5.7 mgd of secondary effluent from CMSA. CMSA is rated 
for 10 mgd average dry weather flow, and an average monthly discharged flow rate between 2019 and 
2021 was 10.1 mgd. The lowest discharge flow recorded during the 3-year period was 5.5 mgd in 
September 2021. 

Purified water treatment system assumed for the CMSA DPR project is shown in Figure D-24, including 
ozone/biological activated carbon (BAC), ultrafiltration (UF), reverse osmosis (RO), ultraviolet advanced 
oxidation (UV/AOP), water stabilization, and chlorine contactor. The expected feed water flow rate is 
5.7 mgd to produce 4 mgd purified water. The treatment train is developed to meet the microbial and 
chemical contaminant removal levels suggested in the draft DPR regulations as of March 2022.  

Concentrate from the RO process is assumed to be discharged from the existing CMSA effluent outfall. 
No additional infrastructure other than tie-in to the existing outfall was assumed. Convey purified water 
to the existing water distribution pipeline near CMSA through a 1759 LF, 12-inch pipeline.  

C.7.3.2 Yield and Costs  

Increased conservation may result in insufficient secondary effluent supply to reliably produce 
4 mgd year-round (4481 AFY). To count for the potential deficiency in available secondary 
effluent and reduced production due to maintenance and repair, 90 percent of the 4 mgd 
production at 3.6 mgd average (4030 AFY) was assumed for the annual yield.  

The planning-level cost estimate from the CMSA DPR study (Carollo, 2022) was used for the 
CMSA DPR cost which included the cost for the intake pump station, treatment, RO concentrate 
disposal pipeline, and connection to the existing water supply system. The cost was 
supplemented by the additional conveyance cost for the raw water augmentation configuration 
and the estimate year adjusted with ENR Construction Cost Index (CCI). The pipeline cost 



Appendix D. Water Management Alternatives Development 

 MAY 2023 C-65 

included in the treated water augmentation system cost estimate was not subtracted in 
estimating the raw water augmentation option developed for this study, as it was deemed 
within the error in estimating the total pipe length. O&M cost presented in the CMSA DPR study 
(Carollo, 2022) was supplemented by additional O&M cost derived from the Regional DPR 
project (Water Reuse Alternative 4) estimate and scaling back proportionally for the yield. The 
conveyance energy requirements for the raw water augmentation (3A) were estimated based 
on the flows, conveyance distance and elevation change. Summaries of cost estimate for 
Alternatives 3A and 3B are provided in Tables D-23 and D-24, respectively. 

Table C-23. Planning-level cost estimate for CMSA DPR Raw Water Augmentation Project 

  Low  High  

Capital Total  $164,056,000 $183,412,000 

Annual O&M Total, $/year  $9,177,000 $10,787,000 

Total Annualized Cost  $17,547,000 $20,145,000 

Yield  4030 4030 

Total Cost per AF  $5,000 $4,400 

Table C-24. Planning-level cost estimate for CMSA DPR Treated Water Augmentation Project 

  Low  High  

Capital Total  $117,467,000 $131,323,000 

Annual O&M Total, $/year  $8,318,000 $9,644,000 

Total Annualized Cost  $14,311,000 $16,344,000 

Yield, AFY  4030 4030 

Total Cost per AF  $3,500 $4,100 

C.7.4 Regional Direct Potable Reuse 

C.7.4.1 Description 

The concept to purify recycled water at three individual WWTFs and deliver purified water to the 
lakes immediately upstream of the WTF was considered previously in Water Resources Plan 2040 (RMC, 
2017) and included in Alternative 3A, Raw Water Augmentation DPR for CMSA. This alternative will take 
secondary effluent from Las Gallinas Valley Sanitary District (LGVSD) and Sewerage Authority of South 
Marin (SASM) to CMSA, similar to the Regional IPR Alternative (Alternative 2) and provide water 
purification meeting the DPR criteria for the combined flow from the three treatment plants and send 
the purified water to Bon Tempe Lake. 

The conceptual map for the transmission of purified water from CMSA to Bon Tempe Lake is 
shown in Figure D-23. 



MMWD Strategic Water Supply Assessment 

C-66 MAY 2023 -C-66 

Source water for the Regional DPR project will be 8.2 mgd of secondary effluent from CMSA, SASM and 
LGVSD, targeting to produce 7.0 mgd (7841 AFY) of purified water. The total rated treatment capacity of 
these three treatment plants is 16.5 mgd average dry weather flow, and the total average monthly 
discharged flow rate between 2019 and 2021 was 14.5 mgd. The lowest discharge flow recorded during 
the 3-year period was 7.2 mgd in September 2021. It should be noted, however, the LGVSD currently 
does not discharge its effluent during dry weather season and store the effluent in the effluent storage 
ponds. By utilizing the effluent that is otherwise stored in the ponds, the total available effluent is 
expected to be near or above the required 8.2 mgd most of the year. The service areas for these three 
treatment facilities are expected to increase in the coming years. However, the total available flow may 